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A& GEHE JFE &8 =41

RERTHR 5 CERTIFICATE Noi 44856 0 JFE Bars & Shapes Gorporation

ZEEE : : INSPECTION CERTIFICATE o
;ﬂ&jj (;EE?SMI;; 595H09320500 Ik B BT
= K : 1
= #h) V7 EXEH) # AR B 1 T B -
T E 4 PROJECT NAME : 7fEEARA TEL 086-447-4224
& 3 #&F SHIPPER ! ELiEE St ML E BSHOJE DEALERSHIP: Z4-¢f4tr (%) R
i ¥  SPECIFICATION : JIS G 3112 SD295 HHA  SHIP DATE 20205 128 24H B
3|E3AER TENSILE TEST f‘:%l% 1t 2 A% 53
. " MRS - - R A5 5
pEEE | 85 ~F * ¥ B OB | sy SRS\ ERE BT CHEM1CAL _COMPOSITION %
v.raY.s| T.S, Y.R. ;?g El | TEST ® l Si | Mn p [ S Ceq | IB Ceq
- 5 i N/mm2 Ko | 1g0° % 100 X 1000 X100 | X100
LOT No. SIZE QUANTITY MASS  fyin | a40- o= |mIN| R= [MAX |MAX |MAX |MAX |MAX
mn ke 295 600 16| 1.5D 27 55 150 50 50
0-M0437 D16 X 5500 L 1, 200 364 497 24 GOOD ¥ 19 14 49 29 27| »
10, 296
0-M0437 D16 X 6000 - 600 364 497 24 GOOD | 19 14 49 29 21| ¢
5,616 /
0-M0437 D16 X 7000 4 600 364 497 24 GOOD 19 14 49 29 27 /
6, 540
A REF 22,452
%D REE 22,452
(B E (KB R0 w|w
= A - Y, i - - "
o (D way | ZNBEFRIFEADE LTy
BN % # (a) & Rray PO EATEY BRI
P
Efk/\fr:‘/ﬂeﬁ%ﬂt HANT O %RESH.
- _ . WHE EA
ESRAITEEOREFITV., THICAKRLIEZ 2R T 5,
We hereby certify that the material described herein has heen tesied and inspecled with satisfactory resull in accordance with the requirement of the above specification. MANAGER OF
QUALITY ASSURANCE SEC.
MIZUSHIMA WORKS
K BRLERT =
=] Parin = 4 3 g
#Z8 SURVEYOR MEEEELE,
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Jano Digital Tane Stamp Service
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RAEREEARARLL

TOKYO STEEL MFG.CO.,LTD.

A

INSPECTION céRrIFicATE

EXE A TI00-0013 RABTFREREANMETE 7% 15 BAERALL (158) Sos0n2050
Shipper m*ﬁ[ﬁ] % **Et'%'*i 2 3 Head Office : Kasumigaseki Tokyu Bldg. (I5F) , 3-7-1 Kasumigaseki, Chiyoda-ku Tokyo 100-0013 Japan
% WIS _ _ ‘mmmﬁtmaﬁ. 6D-31447 % YRER Invoice o D-018526
Gustoner LU AHH RN 4t | B 13 Bosteof s 2023, 12. 14 EEEES cortificets o 349916
B & R e -'
Comnodi ty ERES '
Speoification  JIS G 3112 SD295 PIFES 0A0607018 _ 3
- . SR : alaﬁ Tenstle Test 3% 1 THRRE X3 L
# £ OQuantity T %:AE LP ; T Through-thickness
A . P Ty Ch teristi
<t & £ & M B '-%u“urﬁ' S| BRL | WU ;;aouer;:tms " =
R¥|BH BAE#H g B S LN sT':r'::nL'tnh Rigld | Ematin xl J Reduction of Area 9
Size Length . . Charge No. Nob Pa) | 96 | % [?[ 1] 23 ae [ 1]2]3Tae Remark
Bundles | Pieces Total Weight
' Pieces (ke) 295 | 440 16
MIN -600 MIN
BLUE BAR D 13 6. OM 14 42000 | 25074 N1-3065 | 319 | 459 27 |G Gi
S-TOTAL 14 4200 | 25074 =Y L PO
= |
= DI EHIRE
e 2
\‘{‘_/J_J_‘\M" A
G-TOTAL 25074
%1 SIRER W4 Standard A-JIS 7 2041 D:ASTH EB/ERH G:EN10002-1 D: _ %3 m@ee Al Standerd ALJIS 7 2262 BLASTH ASTD CLENIOOAS-1 D: o 8
Tensile Test ﬁi f;;ii};",?fsﬁ ::.:g“EﬁEﬁ% b?wmdmal AL Inpact Test: EQ 'ﬂééiiflﬁ"n?'sﬁﬂ',“uﬁi”a‘m ?nfal;‘d{::{ ?ﬁﬁm‘“&%’{‘ ¥
BBK Spocigen K:ERERS Rectangular L: AKBERS Round ﬁ%}gﬁlﬂmgsﬂ:&:s“rtmt?p of striker 0:2mm P:8m
. {RSER Gaugo Longth W:200m N:50m P:8do 0:5.65/ S0 R: . R Noninal energy 0:150J R:300J S: / 9 F Notoh T:¥ U:U
%2 BatfEl Bend Test &t 6iond 180" R=1.5D [ a A8 Jtk « sk Visual and Dimensions &4 Gitood
2 Bk 4 Chemical Composition (%) EREXREEEOREE RIS THESh, TOBREREHEL TS LETAHLEY,
Ei7 I Gl S Il MN Pl S | | I 1 | l I I We hereby certify that above steels have bean satisfactorily tested in accordance with the specification.
X100  X1000 X100 X1000  [X10000
Charge No. 55 150| 50| 50
MAXMAX MAXMAXMAX
N1-3065 15 14 51| 26| 25
BLIs
BT : 7712-8585 L AMAARd-1-1 ey X Fosote,
OKAYAMA PLANT: 4-1-1, Minamise, Kurashiki-city, Chief Inspector TSUDA KOJ1
Okayama pref, 712-8585, Japan Quality Contro] Sec. Okayama Plant
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EATREARARTL P

INSPECTION CERTIFICATE. _ TOKYO STEEL NFG.CO.,LTD. e
EXE BT LTSS, i : Z4t:T100-0013 HEVBFRAZWAEAITE 78158 BABEALL (158)
Shipper IWASHENERXSH AL . : Pt - Heed Office : Kasumigaseki Tokyu Bldg. (15F) , 3-7-1 Kasimigaseki, Chiyoda-ku Tokyo 100-0013 Japan
58K . S ﬂﬁi‘ﬁ' Contractfo.  6D—31447 = YRFES Invoice No. D-018941
Customer A ERXSH e e 7 B uate.of Tssue 2023.12. 22 HEHREES cortificats o. 351705
K i s
tootity B4 4540 o Custoner mtﬂwa ERENY
ﬁ % PR e e - & g’ ;
Specification \JIS G 3112 SD295 %ﬁ%% QAOGO?OTB __r leﬂ.w X‘X
= . T T sIBEE Tewile Test %1 ERRR %3 mE A A
i 8 Quantity S - i T _'::"AET T_;s é_-} Inpact Test Through—thif:km.ass
+ = E & @ E B owas|wre | #u Chaaotar stios B =
| B “E % " B R L oty | digle | Ematin ¥ J Reduction of Area 9
Size Length |, s | pieces | Total Weight | Charee No. Nod WPa) | o6 | 9% [*[1 [ 23] ae[1]2]a]aw Remark
Pieces (kg) 295 | 440 16
MIN -600 MIN
BLUE BAR D 10 6.0M| | 13 7280 | 24461] N1-9404 | 331 | 468 29 |G | YT W ¢ N Peeeren mrvmm—r
| (22 CRBAMRIC] 5 =
S-TOTAL 13 7280 | 24461 i 5 Lo
) R -
o IS
2 O BRI R AP
&t DAL
G-TOTAL 241461
%1 SIRER $4% Stendard A:JIS Z 2241 B:ASTH EB/EBE G:EN10002-1 D: %3 WRRR $R45 Standard A:JIS Z 2242 BASTH A3TO G:ENTO045-1 D:
Tl T 72 i et £ o ot ot £3 e R e E e o
ggégmn:lm(ﬁﬁumﬁw;ﬁﬁgﬁ ;“_“"d nglﬂ" I'I:::mlmmt'l'n of striker 0:2m P:8m
PR DR 180" R=1.5D biea s Btk <% Vinl nd Dmtons 5 v
kb % B 4 Chemical Composition (%) LRI RIGBEEOREELITERICH#->THES L, TOEREREHRL TS LEERLES.
wm E Gl S Il MN PI I | ] | | l | [ i e hereby certify that above steels have been satisfactorily tested in accordance with the specification.
X100 X1000 X100 X1000  [X10000
Charge No. 27| 54 150| 50| 50
MAXMAX MAXMAXMAX
N1-9404 17 11| 52 24 24
Lif
BT : T712-585BILNARATRIMA-1-1 sl X Hasot,
OKAYAMA PLANT: 4-1-1, Minamise, Kurashiki-city, Chief Inspector TSUDA KOJI
Okayama pref. 712-8585, Japan Quality Control Sec. Okayama Plant
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eEmEEHASH
RILHE (\—4>31))
SD295

JIS G 3112

WY o2 eh U RMTIE REFRER

INSPECTION CERTIFICATE

MHBRELEBEE

JIS No. JISEREE®S : QA0507003

‘ TD. 0SAKA WORK
EREEGHERNSE cmreem

1-1-2, NISHIJIMA, NISHIYODOGAWA-KU, "OS>AKA. JAPAN
AT EIEINEBEET TA1EF2

certificate o, SEERR B Z/ S : 1020231203194

Ship No. #%& : : 2023/12/26
: 1225 60064
Chemical Composition feF &5 (%)
Length | Quantity Mass Charge No| ¢ Si Mn P
X100 | X100 | X100 | X1000
B 2| R ® B ke & m ® Max. |Max. |Max. [Max.
21 55 150 50|
D6 1 1,012 723149 14 17 66 23
D6 8 8,128| 723150 15 18 64 24
D6 3 3,056) 723151 15 18 64 32
D6 2 2,023) 7123152 15 18 65 32
%
14 14,219
Charge No. T‘evnsi_l-f‘T‘est 3l 3% & K (GL=8D) Ef""“&
@ E | Lido sy | TS5 | EL R R B
N/mm2 440 N/mm2 uin % % PrereygTy

' 205 *" - goo]" " 16 RAENAT i
D6 723149 37 495 30 G0O0D
D6 723150 361 518 30 GOOD
D6 723151 324 512 30 GOOD
D6 723152 341 515 29 GOOD

*\\\‘\\\‘c.‘-.-.:_\T.

Y

g{fﬂn THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT.
BREOMBELIERCEOTHESN, TOERPRERELTNSSLERALET.

O T8 s it T ey o= 4.4
ST FRE e ol S S
—_—




INSPECTION CERTIFICATE

m E B #E &

701-4264
BHEF 3 2602-1
FRLLI AR P B AT -6 Shoet No, 162368-1-1
& I Hiff B
BARHYILRENY B Date of Issue 2023.12. 21
& B ks |JIS G 3532 sk WXt/ v—59/
Specification|Low carbon steel wires KILTHH - S—BEH  538-0041 XRHHMRARS LI TAIESS
?ﬁﬁ e SUh ) — R TEI: 06-6961-1751 (%) (féfji‘imﬁ
Type SWM-P Wire Techno Ltd. ff'
R 6. 00mm 3-3-8 THAZUKITA TSURUNI-KU OSAK;538 004T Jf Bl
Déar;;ter ' AR S R R T = ﬁ@%;} QA0506005
% S
Qaantity - . . =
%P‘] A g é nng%ﬂux ) %
Weight 2, 000. 00kg Manager of Quality Control. Xx . MML/
" EEEE %Y 7t "
Ttem Diameter Tansile Reducti Twist Appear
- Wﬁ? ?%? Test fnce smES | @ =
Spec. 5. 90~ 540 N 30 N Charge No. Note
Lot. No. 6.10
10600016688-001 5.97 621 64 good good 713236
10600016688-002 5.97 641 62 good good 713236
L s
& = Y ) Y IR
I N~ gttt P YIS
S : \:;)‘u’- ‘i"’j IT\;:,
e - e #=3n % Chemical Compotision (%)
Sl ‘ S LS c Si ™ P S
Mill Name Material | Charge No. 1>3<10(1)8 XLOO 3(;2020 X}POSO XlBO(z)IO
SWRM15K 713236 15 19 57 15 12
A RAEEHRA 4

GODO STEEL, LTD.




INSPECTION CERTIFICATE

701-4264 _iﬁ E ﬁﬁ % %

] L) B 388 A i R AT £ B 2602-1

Sheet No. 162368-2-1
HifHF H
L |
S S = A a Date of Issue 2023.12. 21
B A AR M |JIS G 3532 kIR ML IANv—F5 /
Specification|Low carbon steel wires KIRTIHS - S— Wik  538-0041 KIRHEARSEL3THEIES S
fifH - i 5 a9 ) — kg TEL 06-6961-1751 (¢) A
Type SWM-P Wire Techno Ltd. |f&2 T :
e 5 00mm 3-3-8 LAZUKITA TSURUMI-KU OSAKEES38-0041 JA
Diameter ' @ QA0506005
o :
juantity [=J7ide S
Z = EHEEE% 3
@Pjié}\ltg = 1,992. 00kg Manager of Quality Control. )13 . J%{ML\/
Lten we |simas [ RY e i
] s | L nEES | @
mm N/mm2 %
Spec. 4.90 540 30 Charge No. Note
Lot. No. = 2 ~
5.10
10600016682-001 4,97 675 62 good good 703134
10600016682-002 4.97 718 61 good good 703134
| [ mEs glsuk il X =] (h )
CI i N [N B A 0D G 1, G
alll s 7=) el KD Rlr] o = 2 1 3
R
#3552 Chemical Compotision (%)
RISHPT 4 omfE KRR S c S Win p S
Mill Name Material | Charge No.| 190 f >100 ) 100 f > 10001 >1000
SWRM15K 703134 14 18 57 12 14
SRBMHR S
GODO STEEL, LTD.




701-4264
L1 R 3 A RARET 1 AH2602-1

BAEHYIERENY

INSPECTION CERTIFICATE

m E K B #

Sheet No. 162367-1-1
Hifef B
Date of Issue 2023.12. 21

@ H B |JIS G 3532 SR et v—574/
Specification|Low carbon steel wires KIRTIH - H—8E4  538-0041 KEFEERS2L3 TE3E8E
@iﬁ . %‘E%‘ =3 :/7 — Fﬁﬁﬁﬁﬁ TEL 06-6961-1751 (%)
Type SWNM-P Wire Techno Ltd.
ﬁ ?% 4. 00mm 3-3-8 IMAZUKITA TSURUMI-KU 08
Déiagzzter ] AAEERS TR LS =
éaantity 13 o) 3 o
;ﬁw ]\ g % nngigﬂn% 1
Weight 13, 000. 00kg Manager of Quality Control. )1‘8 _ W_/
TREEIET e | AR
Item Diameter Tensile Reduction Twist Appear
. s;r/:,:;h of ézrea Test ance ELEE R = % &
Spec. 3. 92~ 540 N 30 N Charge No. Note
Lot. No. 408
10600016693-001 3.93 620 69 _good good 703247
10600016693-002 3.93 616 68 good good 713204
10600016693-003 3.93 597 70 good good 713204
10600016693-004 3.93 606 A good good 703247
10600016693-005 3.93 601 70 good good 703247
10600016693-006 3.93 597 69 good gaod 703043
10600016693-007 3.93 615 70 good good 703043
10600016693-008 3.93 597 70 good good 703247
10600016693-009 3.93 604 70 good good 703247
10600016693-010 3.93 598 69 good good 713204
10600016693-011 3.93 619 69 good good 713204
10600016693-012 3.93 615 69 good good 703330
10600016693-013 3.93 609 70 good good 703043
Ry TTIET e =2
}ﬁ» HI = = THT S Lis) I ; Dﬁx ;ﬁv:i; E‘;i k‘t ) ?‘;_ \‘ o;;!r’gqﬁf_.(-awo
15 Iz ) R IR K| M 1 2 (4
| R NE SN S
TEINA T ook foa=tl
. ‘ _ =035 Chemical Compotision (%)
P4 HIE | RWES C Si Mn P s B B/N
Mill Name Material | Charge No. ~1~008 XLOO XIO;)O XE)O,?O XIBO(‘)‘O oppm70 0.4 -
SWRM6K 703043 5 19 54 17 16 46 0.8
o A SWRMEK 703330 6 21 55 16 1 45 0.8
SRREHA 24 SHRWGK 713204 6 20 53 18 T 13 0.8
GODO STEEL, LTD. SWRM6K 703247 5 20 53 13 12 44 0.8




701-4264
fiE] LUy (2 3 A T R AR T £ RF2602-1

hRAEtH o EREHY

INSPECTION CERTIFICATE

R E OB & =X

162368-3-1

Sheet No.
HiTr A
Date of Issue 2023. 12. 21

WO A& |JIS G 3532 fkiR BXEe£tto1v—F75/
Specification|Low carbon steel wires KIETH - E—2EE  538-0041 KIRMEERRS2L3TEIESE
- R S5 — FRER TEL 06-6961-1751 (f%) réi:m_a-ﬁemw
Type SWi-P Wire Techno Ltd. fm”T"-_-_q—HEEi ’I
R 3. 20 3-3-8 IMAZUKITA TSURUMI-KU 0S 5313 ~0041 JARAN
Dissste ' AR A M R BB T %ﬁﬁ 0A0506005
-~ c:::.::/’
Quantity 5 ) R fofe 7R 3 | ,
;ﬁl"] )\ g % HDEERR% .
Weight 5, 000. 00kg Manager of Quality Control. )213 _ W_/
— & | simm *&‘L{ ﬂﬁ'j“ﬁ i
pianeter J':";":n'g'gh "zﬁ“éﬁéz“ st et BEEE | B E
m mm.
Spec. 3.12~ 540 N 30 _ Charge No. Note
Lot. No. 398
10800004497-001 3.13 712 63 good good 703145
10800004497-002 3.13 728 64 good good 622370
10800004497-003 3.13 726 63 good good 622370
10800004497-004 3.13 725 64 good good 622370
10800004497-005 3.13 725 64 good good 622370

= DR R & B A

T i L o 2 5, B |

#=20553 Chemical Compotision (%)
RsmpT4 W | ®MEET [ Si Mn P S B B/N
Mill Name Material | Charge No. XLOOB X }PO ongo X }?0‘?0 S 130(‘)‘0 o prmm ?;4 -
SWRM6K 703145 6 22 55 12 12 47 0.7
SWRMGK 622370 5 20 55 19 15 43 0.8
CAGE ST

GODO STEEL, LTD.




HEZFE: 116070528 2! s 2! i 2016 % 07 Bogh B
o Fiely
Wioeath) EBIS ; EXTIRRAETES: JIPE |
T 6765-0155 E-E R m & A {ﬁ:ﬁgﬁlﬁ%‘}!} —
Ik | B4%
TRTRITT &
E iﬁ ﬁﬁ] % i = g 4 (% x 1 00, P. Ss. %x1000)
C S i M n P S
SWM-P JISG3532 642364 4 _5 22 13 1
xR e A - 1kERH ARERA L EER
21606T1006_3 2,90 2 1,600 2016 8 7 B 208 20168 7B 21 B 2006 7R 2 A
ABERA
AREE R EL
= A & My E R El 5l ik 1 = Bl 7k & = (e w® oy B &R A 0.2% Tt A g & E R &
( wm ) = ( N ) N / mi ( % ) C % ) ( N ) N / mi
%@ﬁ@ 2.~B4 5:;0 N 3?\:0
2.96
| .85 6.38 4, 743 143 58.17 G00D GOOD  [SWRHNG
l 2,85 6.38 4,776 149 57.4 600D 600D  [SWRMG
nel [BraE] | W ’rﬁﬁ(laﬁ)iﬁo)ﬁﬁ;ﬁ
AT - H o3 A2)Hl 1 U RN Sy
ant- L) (W lessl (1 COREIREBED S L z”::-gf-u
i 4 acli] 7o 1
L& =] Gl=
HEMIRREE (AN 0 X2 &t

2



INSPECTION CERTIFICATE

B O&E K ®| =

701-4264
LR HRET £ EMm2602-1
L8 = P T SR AT £ Sheot No. 150868-5-1
X HiH B
o I
BASHY Y ERENY B Date of Issue 2023.8. 22
& A AR k& |JIS G 3532 BkiR e A (e ety sl V4
Specification|Low carbon steel wires KIRTH5 - H—RiEE  538-0041 xuﬁfﬁ&%ﬁz 2L3TH3ESS
*iﬁ i %E.‘%‘ avh — }‘Fﬁﬁ%{ﬁ% TEL 06-6961-1751 (%) _.“ s‘ﬁ
Type SWM-P Wire Techno Ltd. [ f
7are3 2 6omm 3-3-8 IAZUKITA TSURUMI-KU OSAf:538 3047 JAEAN
Diameter ' 8] Xﬁﬁﬁ%ﬁﬁﬁﬁléﬁﬂﬁﬁ 0A0506005
B # m:T -
Quantity 1 I == _"/T[U
W IR
A 998. 00kg Manager of Quality Control.
Weight
" & b wy it MR
[tem Diameter Tensile Reducti Twist A
Strength of Area Test ey MBS % &
mm N/mm2 %
Spec. 2,54 540 30 Charge No. Note
Lot. No. 5 66
1070001 1895-001 2.57 774 55 good good 772155
ot Tea sty - - _
= ZPBECEER
= (2] ZN gt U7 =)
By e bt v B
. ‘ /5y Chemical Compotision (%)
BRIP4 e | WEES [ ¢ si M P s B | B/N
Mill Name Material | Charge No. X100 | X100 X100 | X1000 | X 1000 ppm 10.4
~ 8 - ~ 60 ~ 40 ~ 40§ 0~ 70|~ 1.8
SWRM6K 712155 5 20 54 15 14 45 0.8
ERAEKAEH
GODO STEEL, LTD.




